
PORTABILITY KIT 
(PA0650100.01) 

INSTALLATION INSTRUCTIONS 

TOOLS REQUIRED: Hammer, 7/16" wrench, 3/4", 11/16", 
5/8" sockets and ratchets, block(s) of wood (minimum of 6" 
tall). 

Wheel Installation 
1. Block up end of generator opposite the fuel tank cap to 

install wheel kit. 
2. Place wheel bracket (Item 7) over square tubing as 

shown in diagram. Tap bracket lightly with a hammer, if 
necessary, to seat bracket on the tubing. 

3. Insert wheel spacer (Item 8) into the center of the wheel 
(Item 14). 

4. Slide 1/2 x 4" bolt (Item 11) through the wheel and 
spacer, then through the wheel bracket, with the offset 
side of the wheel hub against the wheel bracket. 

5. Thread 1/2" nyloc nut (Item 6) onto the bolt and tighten 
to securely clamp the wheel assembly to the tubing. 

6. Repeat above instructions for the remaining wheel. 

Foot Installation 
1 . Place the steel plate (item 5) into each rubber foot. 
2. Push the rubber foot (item 3) onto the lower end of each 

foot tube (item 10), and a plastic cap (item 4) into each 
upper end. 

3. Block up end of generator opposite wheels to install legs. 
4. Place U-bolt (item 9) over the carrier tubing and through 

the holes in the foot tube as shown in the diagram. 

NOTE: On units with battery pans, place the foot 
tube on the outside of the carrier. 

5. Place 1/4" washers (item 1), then 1/4" nyloc nuts. 
(item 2) onto U-bolt and tighten. 

6. Repeat above instructions for the remaining foot. 

Handle Installation 
1. Place handle (item 12) over carrier tubing on same end 

as feet, centering handle on the carrier. 
2. Slide 7/16 x 2" bolt (item 13) through handle as shown 

in diagram and secure with 7/16" nyloc nut (Item 15). 
Tighten until handle is securely clamped to the carrier 
tubing. 

JUEGO DE TRANSPORTE 
(PA0650100.01) 

INSTRUCCIONES DE INSTALACION 

HERRAMIENTAS NECESARIAS: Martillo, llave de 7/16", 
cubos y trinquetes de 3/4", 11/16", 5/8", bloque(s) de 
madera, mfnimo de 6" (15 cm) de alto. 

lnstalaci6n de las ruedas 
1. Bloquee el extremo del generador situado en el lado opuesto a 

la tapa del tanque de combustible para instalar el juego de 
rueda. 

2. Coloque el soporte de la rueda (artlculo 7) sobre la barra 
cuadrada tal como se indica en el diagrama. Golpee 
suavemente el soporte con un martillo, sl fuese necesario, para 
fijar el soporte a la barra. 

3. lnserte el espaciador de la rueda (artrculo 8) en el centro de la 
rueda (artlculo 14). •. 

4. Desllce el perno de 1/2 x 4" (artrculo 11) a. traves de la rueda y 
el espaclador, y luego a !raves del soporte de la rueda, 
colocando el lado descentrado del centro de la rueda en contra 
del soporte. 

5. Atornllle la tuerca de nyloc de 1/2" (artlculo 6) en el perno y 
aprietela para fijar firmemente el conjunto de la rueda a la 
barra. 

6. Replta el procedimiento anterior para la otra rueda. 

lnstalaci6n de las patas 
1. Coloque la placa de acero (artlculo 5) en cada pata de caucho. 
2. Ponga la pata de caucho (articulo 3) en el extremo inferior de 

cada tubo de la pata (artfculo 10) y una tapa plastica (artfculo 
4) en cada extreme superior. 

3. Bloquee el extreme del generador situado frente a la ruedas 
para instalar los largueros. 

4. Coloque el perno en U (artfculo 9) sobre la barra 
transportadora y a traves de los orificios que tiene el tubo de la 
pata, tal como se indica en el diagrama. 

NOT A: En unldades con compartimientos para 
baterras, coloque el tubo de la pata en la parte 
exterior de la transportadora. 

5. Coloque las arandelas de 1/4" (artrculo 1) y luego las tuercas 
de nyloc (artrculo 2) sobre el perno en U y aprietelas. 

6. Repita el procedimiento anterior para la otra pata. 

lnstalacl6n de la manlja 
1. Coloque la manija (articulo 12) sobre la barra transportadora 

en el mismo. extremo de las patas, centrando la manija en la 
transportadora. 

2. Deslice el perno de 7/16 x 2" (artlculo 13) a traves de la manija, 
tal como se lndica en el diagrama, y ffjela con la tuerca de nyloc 
de 7/16" (artlculo 15). Aprietela hasta qua la manija quede 
flrmemente asegurada a la barra transportadora. 

NECESSAIRE DE PORTABILITE 
(PA0650100.01) 

INSTRUCTIONS DE MISE EN SERVICE 

OUTILS NECESSAIRES: marteau, cle de 7/16 po, cliquet a rochet 
de 3/4 po, 11/16 po, 5/8 po, blocs de bois (minimum de 6 po (15,2 
cm) de hauteur) 

Pose de la roue 
1. Faire reposer l'extremite de la generatrice a l'oppose de Celle OU 

se trouve le capuchon du reservoir d'essence sur un bloc de 
fayon a pouvoir effectuer la pose de la roue. 

2. Placer le support de la roue (article 7) sur la tubulure carree, 
comma l'indique le diagramme. S'il ya lieur, donner de lagers 
coups de marteau sur le support de fayon a ce qu'il s'insere 
bien sur la tubulure. 

3. lnserer une bague d'espacement (article 8) dans le centre de la 
roue (article 14). 

4. Enfller le boulon de 1 /2 x 4 po (article 11) dans la roue et la 
bague d'espacement, puis dans le support de la roue, en le 
plac;ant de fac;on a ce qua le cote le plus en creux du moyeu de 
la roue repose contra le support. 

5. Enfiler l'ecrou a freln elastlque de 1/2 po (article 6) sur le 
boulon et serrer de fayon a bien fixer la roue sur la tubulure. 

6. Proceder de la mllme fac;on pour l'autre roue. 

Pose du pied 
1'. Placer la rondelle d'acier (article 5) dans chaque embout en 

caoutchouc. 
2. lnserer en poussant l'embout en caoutchouc (article 3) sur la 

partie inferieure de chaque pied (article 10) et introduire un 
capuchon en plastique (article 4) dans chaque extremite 
superieure. 

3. Faire reposer l'extremite de la generatrice a l'oppose de celle ou 
sont fixees las roues sur un bloc de fayon a pouvoir poser las 
pieds. 

4. Placer l'etrier (article 9) sur la tubulure du chariot et en inserer 
les branches dans les trous du pied tel qu'indique sur le 
diagramme. 
REMARQUE : S'il s'agit d'une generatrice avec 
plateau pour batterie, placer le pied a l'exterieur du 
chariot. 

5. Mettre les rondelles de 1/4 po (article 1), puis les ecrous a frein 
elastiques de 1/4 po (article 2) sur las extremites de l'etrier, 
puis serrer. 

6. Proceder de la meme fayon pour l'autre pied. 

Pose de la poignee 
1. Mettre la poignee (article 2) sur la tubulure du chariot du cote 

ou se trouvent las pieds en la centrant bien sur la tubulure 
superieure. 

2. lnserer le boulon de 7/16 x 2 po (article 13) dans la poignee 
tel qu'indique sur le diagramme et fixer en place a l'aide de 
l'ecrou a frein elastique de 7/16 po (article 15).Serrer jusqu'a ce 
qua la polgnee soit bien fixee sur la tubulure du chariot. 

©1997 Coleman Powermate Inc. 12/98 0055850.01 



12 
4\ 

~13 I'--e" ' ' 

PARTS LIST AND DIAGRAM 
LISTA DE PIEZAS Y DIAGRAMA 

LISTE DES PIECES ET DIAGRAMME 

Ref Part Description Descripcl6n 
No. No. 

1 0003723 Washer, 1/4" Arandela 
2 0048832 Nut, 1/4" nyloc Tuerca, nyloc 

Description Qty 

Rondelle 4 
Ecrou a frein elastigue 4 

3. 0048453 Rubber cap Tapa,caucho Capuchon en caoutchouc 2 
4 0048837 Plastic cap Tapa, plastico Capuchon en plastigue 
5 0049756 Steel plate Placa, acero Rondelle d'acier 
6 0051237 Nut, 1 /2" nyloc Tuerca, nyloc E:crou a trein elastigue 
7 0055574 Wheel bracket Soporte de la rueda Support de la roue 
8 0055839 Wheel spacer Espaciador de la rueda Bague d'espacement 
9 0055841 U-bolt, 1/4 x 2 1/2" Perno en U Etrier 
10 0055843 Foot tube Tubo de la pata Pied 
11 0055846 Bolt, 1/2 x 4" .Perno Bou Ion 
12 0055847 T handle Manija en T Poignee en T 
13 0056260 Bolt, 7/16 x 2" Perno Bou Ion 
14 0055849 Wheel Rueda Roue 
15 0056261 Nut, 7/16" nyloc Tuerca, nyloc Ecrou a frein elastigue 

NOTE: When using a generator cover with this portability kit, the handle must be moved to the 
downward position. 

4 
2 
2 
2 
2 
2 
2 
2 
1 
1 
2 
1 

NOTA: Cuando usando una portada de generador con eate carrito de transporte, la manija debe la 
descendente posicl6n. 

REMARQUE: Quand utilisant une couverture de generatrlce avec cela portabilite charrette, le 
poignee dolt etre deplace a la position descendante. 

To order replacement parts contact Coleman Powermate Customer Service Department at 1·800-445-1805. 
Para solicitar piezas de repuesto, comunlquese con el Departamento de Servicio al Cliente de Coleman Powermate liamando al 1-308-237-2181 (EE.UU.). 

Pour commander des pieces de rechange, contacter le service clientele de Coleman Powermate au 1·800-445-1805. 

l&mL1PoWBrtn8IB. 4970 Airport Road, P. o. Box 6001, Kearney, NE 68848 


